

VON HOLZHAUSEN



Test Report

No. CANEC2304248507

Date: 18 Apr 2023

Client Name : VON HOLZHAUSEN

Sample Name : Struktur Leather
The above sample(s) and information were provided by the client.

This report is to supersede test report CANEC2304248504

SGS Job No. : CP23-012755 - SZ
Date of Sample Received : 23 Mar 2023
Testing Period : 23 Mar 2023 - 06 Apr 2023
Test Requested : Selected test(s) as requested by the client.
Test Method(s) : Please refer to next page(s).
Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
Entry 61 of Regulation (EU) No 412/2012 amending Annex XVII of REACH Regulation (EC) No 1907/2006- Dimethyl fumarate(DMF)	PASS
Entry 47 of Commission Regulation (EU) No 301/2014 amending Annex XVII to Regulation (EC) No 1907/2006 –Chromium (VI) Content	PASS
Entry 46a of Regulation (EU) 2016/26 amending Annex XVII of REACH Regulation (EC) No 1907/2006- Nonylphenol Ethoxylate (NPEO)	PASS
Entry 20 of Regulation (EU) No 276/2010 amending Annex XVII of REACH Regulation (EC) No 1907/2006 –Organotin compounds	PASS
Entry 68 of Regulation (EU) 2021/1297 amending Annex XVII of REACH Regulation (EC) No 1907/2006-- C9-C14 PFCAs, their salts and C9-C14 PFCa-related substances	PASS
Entry 43 of Regulation (EU) 2020/2096 amending Annex XVII of REACH Regulation (EC) No 1907/2006 -Azo Dyes	PASS
Entry 43 of Regulation (EU) 2020/2096 amending Annex XVII of REACH Regulation (EC) No 1907/2006 -Azo Dyes	PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Docscheck@sgs.com

SGS-CSI (Guangdong) Technical Services Co., Ltd.
Guangzhou Branch Technical Laboratory

No. 198, Kezhu Road, Science City Economic & Technological Development Area, Guangzhou, Guangdong, China 510663
中国·广东·广州高新技术产业开发区科学城科珠路198号 邮编: 510663

t (86-20) 82155555 www.sgsgroup.com.cn
t (86-20) 82155555 sgs.china@sgs.com

Member of the SGS Group (SGS SA)